
www.manaraa.com

American University in Cairo American University in Cairo 

AUC Knowledge Fountain AUC Knowledge Fountain 

Theses and Dissertations 

2-1-2014 

Fate of natural organic matter and formation of disinfection by-Fate of natural organic matter and formation of disinfection by-

products in a conventional water treatment plant products in a conventional water treatment plant 

Noha Hesham Abdel Halim 

Follow this and additional works at: https://fount.aucegypt.edu/etds 

Recommended Citation Recommended Citation 

APA Citation 
Abdel Halim, N. (2014).Fate of natural organic matter and formation of disinfection by-products in a 
conventional water treatment plant [Master’s thesis, the American University in Cairo]. AUC Knowledge 
[...]
led to intensified research on finding new and more effective water purification techniques 

such as the installation of activated carbon filters in drinking water facilities during the late 

1980s [Suffet et al., 1978; O’Connor, 2008]. Granular activated carbon (GAC) was reported 

by the USEPA [2012] to reduce disinfectant demand of water, which in turn increases the 

disinfectant efficiency. 

The extent and rate of adsorption process are typically affected by type of adsorbent, 

adsorbate, and other solute properties. Due to variability in NOM structure, carbon, and water 

characteristics, the adsorption mechanism is not readily predictable [Velten et al., 2011].  In 

general, one would expect hydrophobic organic compounds to readily adsorb unto activated 

carbon. Unlike coagulation, however, hydrophobic high molecular weight (HMW) 

compounds (>10,000 Da)are not easily adsorbed on GAC due to what is called ‘the size 

exclusion effect’ [Vuorio et al., 1998; Matilainen et al., 2006].It is also found that the 

transphilic NOM fraction of molecular weight in the size range 500 to 4000 Da has the 

highest affinity to be adsorbed through GAC mesopores3 followed by the low molecular 

weight (LMW) hydrophilic fraction which is less adsorbable but is removed based on size 

considerations alone [Velten et al., 2011]. 

In GAC applications as single- or dual-media in water treatment filters, GAC adsorption 

predictably increases the organic load in the filter media. This load can subsequently be 

utilized as substrate for microbial regrowth in the filter, which explains the presence of 

hydrophilic nitrogenous compounds in adsorbers effluents which represents the metabolic 

products of these organisms [Matilainen et al., 2006]. Thus, activated carbon is then 

converted to biological activated carbon filter (BAC). It is used efficiently in highly polluted 

water such as Rhine River to reduce its organic content [Chang, 1982]. 

	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	   	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	   	  
3Defined	  as	  pores	  of	  diameter	  ranges	  between	  2	  to	  50	  nm	   	  



www.manaraa.com

	  

19 	  

The regeneration process and interval of activated carbon filters is very important because 

carbon regeneration is an expensive process and impacts the efficiency of subsequent 

adsorption cycles. Regeneration intervals were found to be between a week and few months 

when used in municipal water supplies [Chang, 1982]. Electric regeneration was found to 

affect NOM adsorption efficiency on carbon caps, due to its negatively charged particles 

[Velten et al., 2011]. 

To date, most of the available information about NOM adsorption by GAC is collected at 

bench scale, but records from a few pilot studies exist. For example, a recent pilot study by 

Velten et al. [2011] took place in Zurich, Switzerland in which a GAC cap of depth 22 cm 

was installed. These caps were set-up to treat lake Zurich water in a down flow, short contact 

time mode. Influent water characteristics are summarized in Table 2.6.The specific objective 

of this study was to determine the break through behavior of DOC and NOM fractions of 

interest; i.e. humic substances and LMW fraction. The results, summarized in the 

breakthrough curves of Figure 2.2, showed that NOM adsorb-ability is inversely proportional 

with its molecular weight (i.e. humics< LMW fraction). 

Table 2.6 Influent Water Characteristics of lake Zuricha 
  Parameter Unit Value 

DOC mg/l 0.96±0.03 

UVA254nm 1/m 1.07±0.14 

SUVA l/mg.m 1.12±0.12 

pH -- 8.1±0.3 

a[Velten et al., 2011] 

As shown in Figure 2.2, the overall DOC is found to decrease considerably in the early stages 

of the run due to NOM adsorption on the carbon cap. The removal decreases gradually during 

the first 40 days of operation after which it becomes almost constant. The carbon sites that 

adsorb humic substances are exhausted after 40 days as inlet and outlet concentrations are 

essentially the same.  These relatively large molecules may also be responsible for the partial 

clogging of carbon pores, inhibiting the adsorption of other NOM fractions.  Unlike humics, 

LMW organics that likely include even some hydrophilic components exhibit an ongoing 



www.manaraa.com

	  

20 	  

adsorption behavior and apparently control adsorption dynamics in the latter stage of the run, 

despite being present in much smaller quantity than the humic materials. 

             

 

 

 

Figure 2.2 Influent (blue) and Effluent (red) DOC, Humics, and LMW Measured for GAC4 

	  

	  

	  

	  

	  

	  

	  

	  

	  

	  
	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	   	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	   	  

4With	  permission	  from	  Elsevier 	  

fraction of DOC, which typically consists of LMW organic
compounds with low UV absorbance (Herzberg et al., 2003;
Huber et al., 2011).

For GAC 1, 50% DOC breakthrough was reached after
w2400 EBV.WhenGAC is used to removeNOMwith the goal to
lower DBP formation during chlorination, full-scale experi-
ence suggests that 50% total organic carbon (TOC) break-
through is reached after w6400 and w7900 EBV for empty bed
contact times (EBCT) of 10 and 20 min, respectively (Bond and
DiGiano, 2004). For the purposes of this discussion, it was
assumed that DOC was the principal contributor to TOC. The
earlier occurrence of 50% DOC breakthrough obtained here
resulted from the short EBCT of GAC 1 (1.65 min) relative to
those used in practice. Regarding the onset of the pseudo-
steady state region, results obtained with GAC 1 were
similar to those of a prior study (Speitel et al., 1989), during
which a pseudo-steady state TOC concentration was reached

after 35,000e40,000 empty bed volumes when evaluating TOC
removal from ozonated water in a GAC adsorber with an EBCT
of 1.2 min.

In Fig. 2, size exclusion chromatograms obtained with OC
(panel A) and UV detection (panel B) are compared for influent
and effluent samples obtained from GAC 1 during the first 50
days of operation. The size exclusion chromatogram of the
influent that was obtained with OC detection exhibits a peak
for biopolymers (28 min retention time) followed by a large
humic substances peak (42 min retention time) that consti-
tutedw50% of the total DOC. Building blocks (45min retention
time) are degradation products of humic substances. LMW
organics (51 min retention time) are composed of LMW acids
and LMW humics that elute simultaneously. LMW neutrals
(>55min retention time) are neutral or amphiphilic molecules
that interact with the column and consequently have a longer
retention time than the elution time of water (55 min).

A B

C D

E F

Fig. 1 e Influent and effluent concentrations of DOC, UV absorbance, biopolymers, humics, building blocks and LMW
organics measured for GAC 1.

wat e r r e s e a r c h 4 5 ( 2 0 1 1 ) 3 9 5 1e3 9 5 93954

fraction of DOC, which typically consists of LMW organic
compounds with low UV absorbance (Herzberg et al., 2003;
Huber et al., 2011).

For GAC 1, 50% DOC breakthrough was reached after
w2400 EBV.WhenGAC is used to removeNOMwith the goal to
lower DBP formation during chlorination, full-scale experi-
ence suggests that 50% total organic carbon (TOC) break-
through is reached after w6400 and w7900 EBV for empty bed
contact times (EBCT) of 10 and 20 min, respectively (Bond and
DiGiano, 2004). For the purposes of this discussion, it was
assumed that DOC was the principal contributor to TOC. The
earlier occurrence of 50% DOC breakthrough obtained here
resulted from the short EBCT of GAC 1 (1.65 min) relative to
those used in practice. Regarding the onset of the pseudo-
steady state region, results obtained with GAC 1 were
similar to those of a prior study (Speitel et al., 1989), during
which a pseudo-steady state TOC concentration was reached

after 35,000e40,000 empty bed volumes when evaluating TOC
removal from ozonated water in a GAC adsorber with an EBCT
of 1.2 min.

In Fig. 2, size exclusion chromatograms obtained with OC
(panel A) and UV detection (panel B) are compared for influent
and effluent samples obtained from GAC 1 during the first 50
days of operation. The size exclusion chromatogram of the
influent that was obtained with OC detection exhibits a peak
for biopolymers (28 min retention time) followed by a large
humic substances peak (42 min retention time) that consti-
tutedw50% of the total DOC. Building blocks (45min retention
time) are degradation products of humic substances. LMW
organics (51 min retention time) are composed of LMW acids
and LMW humics that elute simultaneously. LMW neutrals
(>55min retention time) are neutral or amphiphilic molecules
that interact with the column and consequently have a longer
retention time than the elution time of water (55 min).

A B

C D

E F

Fig. 1 e Influent and effluent concentrations of DOC, UV absorbance, biopolymers, humics, building blocks and LMW
organics measured for GAC 1.

wat e r r e s e a r c h 4 5 ( 2 0 1 1 ) 3 9 5 1e3 9 5 93954



www.manaraa.com

	  

21 	  

Chapter	  Three	  
	  	  Materials	  and	  Methods	  

 

The experimental portion of this work consisted of four major activities which were:  1) the 

experimental plan, 2) measurement of water quality parameters, and 3) NOM fractionation, 4) 

and DBPs analysis including; THMs and HAAs extraction from chlorinated samples and raw 

water THMFP. This chapter first describes El-Fustat WTP, in which all sampling has taken 

place, followed by the description of the four elements of the experimental program 

conducted in this study. 

3.1 El-‐Fustat	  WTP	  description	  	  

This study is based on in-situ seasonal sampling from El-Fustat WTP. Five stages were 

highlighted for sample collection. This section will first lay-out the treatment techniques 

implemented by El-Fustat Water Treatment Plant enhanced with a detailed description for the 

plant; afterwards the sampling process will be illustrated. Figure 3.1 shows the flow line of 

treatment works at El-Fustat. Raw water is reach the plant from the Nile via an intake, and 

then pumped to the treatment plant by a 3 KM long transmission pipeline, 1600 mm diameter 

ductile cast iron pipe. Raw water samples were extracted from the in-plant raw pipe line, 

through the raw water tape designated by the plant engineers. El-Fustat has three extension 

phases; two working phases and one under construction. The diameter of each phase inlet pipe 

is 800 mm2.  

El-Fustat Water Treatment Plant is considered the second largest water treatment plant (WTP) 

in Egypt, serving Greater Cairo in which its total capacity reaches 1,081,037 m3/day 

[Massoud, 2010]. It consists of two working streams and another one under construction. The 

average capacity of the sampling stream during the days of sampling for the entire study is ≈ 

1700 m3/hr based on El-Fustat records for those days. Chlorine is injected at two points; at the 

influent raw water named pre-chlorination point, and after the filtration process, referred to as 

post chlorination. The detailed flow line between the raw water intake and first chlorine 

injection point is shown in figure 3.1. The detailed cross-section for the sampling point 1 is 

presented in figure 3.2.   



www.manaraa.com

	  

22 	  

       
Figure 3.1 Sampling Sites in Water Treatment Flow line at El-Fustat WTP 	  

 

	  

Figure 3.2 Detailing of the Second Sampling Point  

Alum is added to the effluent immediately after the pre-chlorination stage. The recorded alum 

dose during the entire study was 30 mg/l. Flash mixing is done right after the alum feeding. 

Water is then distributed on six up-flow pulsators where, coagulation occurs, flocculated 

solids settle down, and clarified water goes up. Clarified water is then distributed to 16 filters. 

The dimensions of each pulsator and filter is (28x28x5) m, (14x11x3) m respectively. Rapid 

sand filtration is the used technique in the plant. Filtered water is then sent to the final storage 

and distribution after passing post chlorination injection.  

3.2 The	  Experimental	  Plan	  

As mentioned before, the baseline study at the El-Fustat WTP, five samples were collected for 

each event: 1) Nile raw water, 2) after pre-chlorination prior to alum addition, 3) clarifier 

effluent, 4) filter effluent, and 5) final plant effluent. Four seasonal samples were collected for 

the study between autumn 2011 and summer 2012, following the timetable shown in Table 

3.1. This timetable shown is constructed based on previous studies, representing seasonal 

variations in the Nile water quality [Smith & Alqabany, 2009].  

Intake 

Bar Screens 

Low 
Lift 

Pumps 

Pre-Chlorination 
 injection 

Alum 
dosing 

Flash  
Mixing 

Flocculation/Sedimentation 
(Pulsators) 

Sand Filters 

Post  
Chlorination 

Storage Tanks 

To  
Distribution 

✖"
1!

✖"
2!

✖"
3!

✖"
4!

✖"
5!

L= 3KM     Φ = 1600 mm 
Ductile Iron 

 

L= 100m     
 Φ = 800 mm 
Ductile Iron 

 

W=2m 
RC 

5m 

Intake Pumps 

Pre-chlorinated water  
distributer 



www.manaraa.com

	  

23 	  

Table 3.1 Sampling timetable 
Season Duration 

Autumn September: November 2011 

Spring March: May 2012 

Summer June: August 2012 

Winter December 2011: February 2012 

 

Each sample consisted of 3 liters at each of the five sampling points. All samples were 

collected using pre-cleaned 1000, 250, 60, and 40 milliliter (mL) amber glass bottles. Each 

bottle size is reserved for an assigned analysis due to different preservation conditions of each 

analysis. Collected samples were preserved below 4°C in an ice chest until transferred to the 

laboratory. Table 3.2 illustrates the sampling schedule for each of the sampled seasons; 

(Autunm 2011(November 16th), winter 2012 (February 29th), Spring 2012 (May 5th), and 

summer 2012 (May 30th). This schedule was repeated during the other three seasons. In all the 

sampling seasons, two samples were collected from each sampling site as shown in figure 3.1, 

following each unit operation (treatment unit).  
Table 3.2 Field Sample Collection Plan  

Season Autumn (November 16th, 2011) 
Sample 
designation 

Raw Water Pre-Chlorinated After Settling Post 
Filtration 

Effluent 

  
Raw Water 
transmission 
line inside 
the plant 

 
Pre-chlorination 
tank.  After the 
addition of chlorine 
dose, prior to alum 
addition 

 
Sedimentation 
tank 

 
Filter bed 
number 9 

 
Final 
storage tank 
at the exit 

 
No of 
Replicates 
Collected 
for each 
analysis 

 
 
 

2 

 
 
 

2 

 
 
 

2 

 
 
 

2 

 
 
 

2 

 

The raw water sample was collected from a raw water tap point at the pipe entrance to the 

plant designated by the plant engineers. Pre-chlorinated samples were taken from the pre-

chlorination tank after adding the assigned chlorine dose. Sufficient reaction time for chlorine 

in water could not be guaranteed at the time of sampling. Samples were taken from 

approximately mid-depth of the treatment tank by dipping the sampling bottles inside the 



www.manaraa.com

	  

24 	  

treatment tanks, away from the tank walls and at approximately half depth as possible. Total 

chlorine, free chlorine, and water temperature were measured on site at the time of sampling.  

The main water quality parameters of the collected samples of were analyzed in the 

environmental laboratory of the American University in Cairo. A total of five characteristics 

were experimentally determined at room temperature; namely,	  pH, alkalinity, TOC/DOC, 

UVA254, turbidity, THMs, and HAAs.  

3.3 Measurement	  of	  Water	  Quality	  Parameters	  

Water quality parameters related to turbidity and DBP formation were evaluated for the 

source Nile water and treated water samples. This was done in order to track any reduction of 

NOM and production of DBPs during the treatment cycle and to correlate the produced DBPs 

with key water quality characteristics. For each water sample, the tests are summarized in 

Table 3.3 were carried out at room temperature.   

3.3.1 General	  Parameters	  

Temperature was measured in situ using mercury thermometer. The thermometer was dipped 

in the treatment tank for two or three minutes until readings are stabilized then recorded. pH 

was measured for all the raw and treated water samples at room temperature. Pre-calibration 

for the pH meter is done using two buffered solutions of pH 4 and 7. 

Total alkalinity was measured using titration method of sample to the electrochemically-

determined endpoint at pH 4.5 using sulfuric acid and methyl orange indicator. Alkalinity was 

determined by using the following equation              

Alkalinity !"
!
  as  CaCO3 = 𝐴×𝑁×50000 ÷ml  of  sample………….(3.1) 

Where: 

A = ml of acid used                                                                                                        

N = Normality of acid used  

Water turbidity was determined using the multi-function spectrophotometer with a 25 ml 

unscratched glass cell. Results were obtained in Formazin Turbidity Units(FTU). The 

spectrophotometer was calibrated before being used by zero turbidity de-ionized (DI) water 

sample. Samples were agitated before testing to ensure that the sample is representative to the 



www.manaraa.com

	  

25 	  

actual turbidity of the sample. Four replicates were taken for each sample and the mean value 

was recorded.  

Table 3.3 Preservation and storage of samplesa 

Test Maximum storage period Notes 
Total and Free Chlorine On site test Treated water 

Turbidity Refrigerate in dark for 24 hrs.  Raw and treated water 
PH Kept at 4°C for 0.25 hr. Raw and treated water 

Alkalinity Kept at 4°C for 24 hrs. Raw and treated water 
TOC/DOC Kept acidified at 4°C for 7 

days 
Raw and treated water 

UVA254nm Kept at 4°C for 48 hrs. Raw and treated water 
THM  

THMFP 

Kept at 4°C for 14 days     
Kept at 4°C for 14 days 

Chlorinated water 
Raw Samples only 

HAAs Kept at 4°C for 14 days Treated water 
aAPHA et al., 1998 

3.3.2 Total	  and	  Free	  Chlorine	  

Total and free chlorine were measured on site using the portable HachSpectrophotometer 

with color DPD reagents. Free and total chlorine levels were measured for all treated water 

samples. Readings were taken in duplicates for free and total chlorine and the mean value was 

recorded. Calibration was performed by using a DI water sample prior to the real sample.  

 
3.3.3	  Total	  and	  Dissolved	  Organic	  Carbon	  

Total organic carbon (TOC) includes particulate and dissolved organic carbon existing in 

natural waters,and was determined for unfractionated water samples. Dissolved organic 

carbon (DOC) is defined here,as the organic content after passing water by 0.45 μm filter. It 

was carried out on fractionated and unfractionated samples to quantify each NOM fraction 

separately. Although dissolved organic carbon (DOC) is the most commonly used test to 

quantify NOM, it gives no idea about its chemical and physical structure [Matilainen et al., 

2011]. 

Phoenix 8000 UV- persulfate TOC analyzer was used in this study.Analysis was performed 

according to the Persulfate-Ultraviolet Oxidation Standard Method 5310C [APHA et al., 

1998].In this method, DOC is completely oxidized to CO2 by a process known as wet 

catalytic oxidation using persulfate salt at high temperature ! 600°C [Sharp, 2002].Instrument 

calibration was carried out before running each sample using four standard concentrations of 



www.manaraa.com

	  

26 	  

2, 3, 4, and 5 ppm of sodium persulfate stock solution.Eight readings were taken for each 

DOC sample in which the standard deviation was automatically calculated by the operating 

software. Allowable standard deviation referenced by the manufacturer is ±20%. 
[...]
          Mar. Freshwater Res., 42, 675–687.                                                                              

       -  Everett DH (1972) Manual of symbols and terminology for physi- cochemical     
          quantities and units. Appendix II. Definitions, terminology and symbols in colloid  

          and surface chemistry. Pure Appl Chem 31(Part I):578–638  

− El-Komos, S.F., 2004. Assessment of Residential Drinking Water Quality in 

Maadi, Egypt. MSc thesis. The American University in Cairo. 

− El-Qabbany, A.A., 2006.  Fractionation of Natural Organic Matter in Nile Water 

to Reduce Disinfection By-Products Formation. MSc thesis. The American 

University in Cairo. 

− Fabris, Rolando. 2008. Comparison of NOM character in selected Australian and 

Norwegian drinking waters. Water Research (Oxford) 42 (15) (-09): 4188-96.  

− Fabris, Rolando, Christopher W. K. Chow, Mary Drikas, and Bjørnar Eikebrokk. 2008. 

Comparison of NOM character in selected australian and norwegian drinking 
waters. Water Research 42 (15): 4188-96.  

− Filella, Montserrat. 2009. Freshwaters: Which NOM matters? Environmental 

Chemistry Letters 7 (1): 21-35.  



www.manaraa.com

	  

54 	  

− Flegal, T. M., and E. D. Schroeder. 1976. Temperature effects on BOD 

stoichiometry and oxygen uptake rate. Journal Water Pollution Control Federation 

48 (12): 2700-7. 

− Florentin, Arnaud. 2011. Health effects of disinfection by-products in chlorinated 
swimming pools. International Journal of Hygiene and Environmental Health 214 (6) 

(-11-01): 461-9.  

− Gallard, Hervé, and Gunten Urs von. 2002. Chlorination of natural organic matter: 
Kinetics of chlorination and of THM formation. Water Research 36 (1): 65-74. 

− Grossart, Hans-Peter, Meinhard Simon, and Bruce E. Logan. 1997. Formation of 

macroscopic organic aggregates (lake snow) in a large lake: The significance of 
transparent exopolymer particles, phytoplankton, and zooplankton. Limnology 

and Oceanography 42 (8): 1651-9.  

− Hong,  H. C., Wong, M. H., Liang Y. 2009. Amino Acids as Precursors of 

Trihalomethanes and Haloacetic Acid Formation During Chlorination. Arch 

Environ Contam Toxicol 56:638-645.  

− Iriarte-Velasco, Unai, Jon I. Álvarez-Uriarte, and Juan R. González-Velasco. 2007. 

Removal and structural changes in natural organic matter in a spanish water 

treatment plant using nascent chlorine. Separation and Purification Technology 57 

(1) (10/1): 152-60.  

− Najm, I., Tate, C., and Selby, D. 1998. Optimizing enhanced coagulation with PAC: 
A case study. American Water Works Association.Journal 90 (10): 88.  

− Jacangelo, Joseph G., Jack DeMarco, Douglas M. Owen, and Stephen J. Randtke. 

1995. Selected processes for removing NOM: On overview. Journal (American 

Water Works Association) 87 (1, Natural Organic Matter) (JANUARY): pp. 64-77, 

http://www.jstor.org/stable/41295153.  

        -   Korshin, G. V., Benjamin, M. M., and Sletten, R. S. (1997). ‘‘Adsorption of    

            natural organic matter (NOM) on iron oxide: Effects on NOM com-            

            position and formation of organohalide compounds during chlorination.’’  
            Water Res., 31(7), 1643–1650.                                                        



www.manaraa.com

	  

55 	  

− Labanowski, Jerome, and Geneviève Feuillade. 2011. Dissolved organic matter 

Precautions for the study of hydrophilic substances using XAD resins. Water 

Research 45 (1): 315-27.  

− Lee, J., D. Lee, and J. Sohn. 2007. An experimental study for chlorine residual and 
trihalomethane formation with rechlorination. Water Science and Technology : A 

Journal of the International Association on Water Pollution Research 55 (1-2): 307. 

 
       -   Long RA, Azam F (1996) Abundant protein-containing particles in the sea.        

           Aquatic Microbiology Ecology 10:213–221                                                              

− Liu, Boning, and David A. Reckhow. 2013. DBP formation in hot and cold water 

across a simulated distribution system: Effect of incubation time, heating time, 

pH, chlorine dose, and incubation temperature. Environmental Science & 

Technology 47 (20): 11584. 

− Marhaba, Taha F., Doanh Van, and R. Lee Lippincott. 2000. Rapid identification of 

dissolved organic matter fractions in water by spectral fluorescent signatures. 

Water Research 34 (14): 3543-50.  

− Massoud, Samia. 2010. Study of CDM Projects in Municipal Water and Waste 

Water Utilities Sector. Clean Development Mechanism Awareness and Promotion 

Unit (CDM/APU), EEAA. Interim Report. 

− White, M. C., Thompson, J. D., Harrington G. W., and Singer P. C. 1997. Evaluating 

criteria for enhanced coagulation compliance. American Water Works 

Association.Journal 89 (5): 64.  

         -  Manivanan, Ramasamy P., Jeswar S. Sinha, and Chandrakant N. Kanetkar. 2013.   

            Development and application of dissolved oxygen (DO) and biological oxygen  

            demand (BOD) model for panshet and ujjani reservoirs, maharashtra, india.   

            Lakes & Reservoirs: Research & Management 18 (3): 217-26.  

− Matilainen, Anu, Egil T. Gjessing, Tanja Lahtinen, Leif Hed, Amit Bhatnagar, and 

Mika Sillanpää. 2011. An overview of the methods used in the characterisation of 

natural organic matter (NOM) in relation to drinking water treatment. 
Chemosphere 83 (11) (6): 1431-42.  



www.manaraa.com

	  

56 	  

− Matilainen, Anu, Niina Vieno, and Tuula Tuhkanen. 2006. Efficiency of the activated 

carbon filtration in the natural organic matter removal. Environment International 

32 (3): 324-31.  

− O'Connor, John, Tom O'Connor, and Rick Twait. 2008. Water treatment plant 
performance evaluations and operations. In Hoboken, NJ, USA: Wiley.  

        -   Passow U, Alldredge AL (1994) Distribution, size and bacterial colonization of  

            transparent exopolymer particles (TEP) in the ocean. Mar Ecol Progr Ser           

            113:185–198                

− Qi, Yinan. 2010. Ozonation of water and waste water: A practical guide to 

understanding ozone and its applications. International Journal of Environmental 

Studies 67 (5) (-10-01): 795-6.  

− Qualls, R. G., B. L. Haines, W. T. Swank, and S. W. Tyler. 2002. Retention of soluble 

organic nutrients by a forested ecosystem. Biogeochemistry 61 (2): 135-71.  

− Raucher, Robert S. 1996. Public Health and Regulatory Considerations of the Safe 

Drinking Water Act. Annu. Rev. Public. Health 17 : 179-202.  

       -   Sharp JH (2002) Analytical methods for total DOM pools. In: Hansell DA,         

           Carlson CA, Biogeochemistry of marine dissolved organic matter.                  

           Academic Press, Amsterdam, p 35–58                                                         

− Shehata, S. A., and S. A. Badr. 2010. Water quality changes in river Nile Cairo, 

Egypt. Journal of Applied Sciences Research 6(9).  

− Schmidt, Torsten C., and Maik A. Jochmann. 2012. Origin and fate of organic 

compounds in water: Characterization by compound-specific stable isotope 
analysis. Annual Review of Analytical Chemistry (Palo Alto, Calif.) 5: 133-55. 

− Smit, J., 1948. Microbiology of Drinking Water and Sewage. Annual Review of 

Microbiology (2): 435-452. 

− Smith, E. H., and A. A. Alqabany. 2009. Fractionation of natural organic matter in 

the nile river: Implications for treated water quality. Water Science and 

Technology : A Journal of the International Association on Water Pollution Research 

59 (10): 1989-97.  



www.manaraa.com

	  

57 	  

− Smith, Edward, and Yasmine Abdel Maksoud. 2009. Optimizing treatment for 

reduction of disinfection by-product (DBP) formation. Water Science & 

Technology.Water Supply 9 (2) (-06): 191-8. 

− Standard Methods for the examination of water & wastewater, 1998, 18th edition, 

American Public Health Association, American Water Works Association, Water 

Environment Fedration.  

− Świetlik, J., A. Dąbrowska, U. Raczyk-Stanisławiak, and J. Nawrocki. 2004. 

Reactivity of natural organic matter fractions with chlorine dioxide and ozone. 

Water Research 38 (3): 547-58.  

− Tietjen, Todd, Anssi V. Vähätalo, and Robert G. Wetzel. 2005. Effects of clay 
mineral turbidity on dissolved organic carbon and bacterial production. Aquatic 

Sciences 67 (1): 51-60.  

− United States Environmental Protection Agency. May 2012. 

http://water.epa.gov/lawsregs/rulesregs/sdwa/stage2/basicinformation.cfm 

− United States Environmental Protection Agency. May 1999. Enhanced Coagulation 
and Enhanced Precepitative softening Guidance Manual. Office of Water. 

− United Nations World Health Organization (WHO). (1998). Guidelines for Drinking                             

Water Quality. Geneva 

(http://www.who.int/docstore/water_sanitation_health/GDWQ/Summary_tables/Sumt

ab.htm)  

− Velten, Silvana, Markus Boller, Oliver Köster, Jakob Helbing, Hans-Ulrich 

Weilenmann, and Frederik Hammes. 2011. Development of biomass in a drinking 

water granular active carbon (GAC) filter. Water Research 45 (19): 6347-54.  

− Velten, Silvana, Detlef R. U. Knappe, Jacqueline Traber, Hans-Peter Kaiser, Urs von 

Gunten, Markus Boller, and Sébastien Meylan. 2011. Characterization of natural 
organic matter adsorption in granular activated carbon adsorbers. Water 

Research 45 (13): 3951-9.  

− Vuorio, Elina, Riku Vahala, Jukka Rintala, and Risto Laukkanen. 1998. The 
evaluation of drinking water treatment performed with HPSEC. Environment 

International 24 (5): 617-23.  



www.manaraa.com

	  

58 	  

− Weishaar, James L., George R. Aiken, Brian A. Bergamaschi, Miranda S. Fram, Roger 

Fujii, and Kenneth Mopper. 2003. Evaluation of specific ultraviolet absorbance as 
an indicator of the chemical composition and reactivity of dissolved organic 

carbon. Environmental Science & Technology 37 (20): 4702-8. 

− Westerhoff, P., P. Chao, and H. Mash. 2004. Reactivity of natural organic matter 

with aqueous chlorine and bromine. Water Research 38 (6): 1502-13. 

   
 
   

 
 
 
 
 
 
 
 
 
 

 

 

 

 



www.manaraa.com

	  

59 	  

 

 

 

 

Appendix I  
 

The Actual DBPs and NOM Concentration  
 
 
 
 
 
 
 

 

 

 

 

 



www.manaraa.com

	  

60 	  

First Sampling Trip  

Date of Sampling: November, 2011  

Season: Autumn 2011  

Water Temperature: 25 °C  

Total Discharge: 17583 m3/hr  

Raw Water  

PH: 7.84  

Alkalinity: 140 mg/l as CaCO3  

Turbidity: 18 FTU  

TOC: 3.51 mg/l  

DOC: 2.91 mg/l  

THMFP (based on TOC): 379.56 µg/l  

THMFP (based on DOC): 334.88 µg/l  

Pre-Chlorinated Water:  

Total Chlorine Level: 8.6 mg/l  

Free Chlorine Level: 5.5 mg/l  

PH: 7.7  

Alkalinity: 130 mg/l as CaCO3  

Turbidity: 18 FTU  

TOC: 4.62 mg/l  

DOC: 4.21 mg/l  



www.manaraa.com

	  

61 	  

THMs: 21.6 µg/l  

HAAs: 10.4 µg/l  

Settled Water (Post Sedimentation):  

Total Chlorine Level: 1.8 mg/l  

Free Chlorine Level: 1.7 mg/l  

PH: 7  

Alkalinity: 110 mg/l as CaCO3  

Turbidity: 3 FTU  

TOC: 3.72 mg/l  

DOC: 3.27 mg/l  

THMs: 71.92 µg/l  

HAAs: 1.8 µg/l  

Filtered Water (After Filtration):  

Total Chlorine Level: 2.5 mg/l  

Free Chlorine Level: 2.3 mg/l  

PH: 7.03  

Alkalinity: 112 mg/l as CaCO3  

Turbidity: 1 FTU  

TOC: 3.47 mg/l  

DOC: 3.24 mg/l  



www.manaraa.com

	  

62 	  

THMs: 97 µg/l  

HAAs: µg/l  

Final Plant Effluent:  

Total Chlorine Level: 1.6 mg/l  

Free Chlorine Level: 1.5 mg/l  

PH: 7.2  

Alkalinity: 120 mg/l as CaCO3  

Turbidity: 1 FTU  

TOC: 3.82 mg/l  

DOC: 3.65 mg/l  

THMs: 83 µg/l  

THMs at temperature 25C:  

HAAs: 91 µg/l  

Fractionation Results  

	  

 

 

 

 

2.9067 1.0103 0.0372 1.8592
4.2116 0.5795 0.7303 2.9018
3.265 0.3544 0.343 2.5676
3.2412 0.1988 0.517 2.5254
3.65 0.2734 0.5897 2.7869

After Filtration

After Prechlorination
After Sedimentation

DOC HPO TRA
Raw Water

HPI

Effluent



www.manaraa.com

	  

63 	  

UVA254nm for Total DOC values and NOM Fractions  

 

 

Second Sampling Trip  

Date of Sampling: February, 2012  

Season: Winter  

Water Temperature: 20 °C  

Total Discharge: 14490 m3/hr  

Raw Water  

PH: 7.93  

Alkalinity: 140 mg/l as CaCO3  

Turbidity: 7 FTU  

TOC: 2.861 mg/l  

DOC: 2.78 mg/l  

THMFP (based on TOC): 308.16 µg/l  

THMFP (based on DOC): 165.641 µg/l  

Pre-Chlorinated Water:  

Total Chlorine Level: 7.5 mg/l  

Free Chlorine Level: 6.4 mg/l  

0.033

0.0120
0.032
0.0100

XAD7 effluent XAD4 effluent

0.821

IRA958 effluent
0.057
0.111

Raw Water
After Prechlorination
After Sedimentation

After Filteration
Effluent

Before Columns

0.0123
0.031
0.0180

0.031

0.0121
0.068*
0.0177

0.053
0.110

0.0121
0.031
0.0170

0.968



www.manaraa.com

	  

64 	  

PH: 7.63  

Alkalinity: 110 mg/l as CaCO3  

Turbidity: 7 FTU  

TOC: 4.06 mg/l  

DOC: 1.65 mg/l  

THMs: 15.37 µg/l  

HAAs: 0.4 µg/l  

Settled Water (Post Sedimentation):  

Total Chlorine Level: 5 mg/l  

Free Chlorine Level: 3.8 mg/l  

PH: 7  

Alkalinity: 100 mg/l as CaCO3   

Turbidity: 1 FTU  

TOC: 3.82 mg/l  

DOC: 1 mg/l  

THMs: 60.75 µg/l  

HAAs: 427.3 µg/l  

Filtered Water (After Filtration):  

Total Chlorine Level: 4.5 mg/l  

Free Chlorine Level: 3.5 mg/l  



www.manaraa.com

	  

65 	  

PH: 7.07  

Alkalinity: 104 mg/l as CaCO3  

Turbidity: 0 FTU  

TOC: 2.73 mg/l  

DOC: 1.8 mg/l  

THMs: 62.1 µg/l  

HAAs: 930.8 µg/l  

Final Plant Effluent:  

Total Chlorine Level: 2.8 mg/l  

Free Chlorine Level: 2.4 mg/l  

PH: 7.39  

Alkalinity: 107 mg/l as CaCO3  

Turbidity: 0 FTU  

TOC: 2.52 mg/l  

DOC: 1.16 mg/l  

THMs: 63.32 µg/l  

HAAs: 228 µg/l  

 

 

 

 



www.manaraa.com

	  

66 	  

Fractionation Results  

 

 

 

UVA254nm for Total DOC values and NOM Fractions  

 

 

 

Third Sampling Trip  

 

Date of Sampling: April, 2012  

Season: Spring  

Water Temperature: 30 °C  

Total Discharge: 16754 m3/hr  

Raw Water  

PH: 8.36  

1.06 0.708 1.012
0.66 0.37 0.62

1 0.12 0.25 0.63
0.22 0.48 1.1
0.28 0.54 0.88Effluent

After Prechlorination 1.65
After Sedimentation

1.16

DOC HPO
Raw Water 2.78

After Filtration 1.8

HPITRA

0.018

0.007
0.014
0.01

0.008
0.014

XAD7 effluent XAD4 effluent IRA958 effluent
0.05
0.035

Raw Water
After Prechlorination
After Sedimentation

After Filteration
Effluent

Before Columns

0.027
0.026
0.026

0.001
0.01

0.026
0.014
0.023

0.017
0.016
0.013
0.019



www.manaraa.com

	  

67 	  

Alkalinity: 120 mg/l as CaCO3  

Turbidity: 11 FTU  

UVA254nm:  abs  

TOC: 3.95 mg/l  

DOC: 3.38 mg/l  

THMFP (based on TOC): 225.6 µg/l  

THMFP (based on DOC): 216.2 µg/l  

Pre-Chlorinated Water:  

Total Chlorine Level: 6.5 mg/l  

Free Chlorine Level: 6.1 mg/l  

PH: 7.73  

Alkalinity: 116 mg/l as CaCO3  

Turbidity: 13 FTU  

TOC: 4.53 mg/l  

DOC: 4.2 mg/l  

THMs: 18.11 µg/l  

HAAs: 25.8 µg/l  

Settled Water (Post Sedimentation):  

Total Chlorine Level: 2.6 mg/l  

Free Chlorine Level: 2.3 mg/l  



www.manaraa.com

	  

68 	  

PH: 7  

Alkalinity: 106 mg/l as CaCO3  

Turbidity: 2 FTU  

TOC: 3.15 mg/l  

DOC: 1.74 mg/l  

THMs: 96.08 µg/l  

HAAs: 235.5 µg/l  

Filtered Water (After Filtration):  

Total Chlorine Level: 2.6 mg/l  

Free Chlorine Level: 1.8 mg/l  

PH: 7.14  

Alkalinity: 100 mg/l as CaCO3  

Turbidity: 2 FTU  

TOC: 3.14 mg/l  

DOC: 1.32 mg/l  

THMs: 77.5 µg/l  

HAAs: 116.9 µg/l  

Final Plant Effluent:  

Total Chlorine Level: 3.1 mg/l  

Free Chlorine Level: 2.4 mg/l  



www.manaraa.com

	  

69 	  

PH: 7.12  

Alkalinity: 100 mg/l as CaCO3  

Turbidity: 1 FTU  

TOC: 2.88 mg/l  

DOC: 1.27 mg/l  

THMs: 74.9 µg/l  

HAAs: 672.9 µg/l  

Fractionation Results  

	  

 

 

UVA254nm for Total DOC values and NOM Fractions  

 

 

 

 

 

 

3.382275 0.980675 0.7101 1.6915
4.2047 1.889 0.351 1.96455

1.741567 0.830067 0.5266 0.3849
1.3255 0.52622 0.444605 0.354675

1.279775 0.487342 0.474558 0.317875

After Sedimentation
After Filtration

After Prechlorination

Effluent

HPIDOC HPO TRA
Raw Water

0.039

0.095

0.067
0.069
0.027

XAD7 effluent XAD4 effluent IRA958 effluent
0.146
0.118

Raw Water
After Prechlorination